
Änderungen vorbehalten!

Ersatzteilliste

Bohrständer
KBS 250

10/17

29648000-01

1

2

3

4

6

5

38

41

37

8

39

40 36

24

43

45

46

47

44

30
32

31

26

33

34

28
27

25

29

16

21

22

10

14 151723

11
9

18

1220
19

13



Pos. Description Item No. pc.

1 Turnstile, compl. 15200100 1

2 Turnstile 796UN740 1

3 Lever 796UN746 1

4 Knob 40600061 2

5 Spring loaded thrust piece 85000157 1

6 Parallel pin 5x30 80200627 1

8 Machine holder, compl. 79600230 1

9 Machine holder 796UN230 1

10 Thrust piece 796UN763 4

11 Parallel key 5x5x40 80200612 1

12 Clamping piece 796UN779 1

13 Knurled screw M8x25 85000158 1

14 Pinion shaft small 796UN730 1

15 Steel bush 796UN770 2

16 Threaded pin M5x5 80200758 2

17 Horizontal bubble level 85000152 1

18 Fitting 796DE766 2

19 Screw M10x18 80201453 2

20 Nut M10 80201039 2

21 Clamp 80600178 1

22 Screw M5x12 80201230 1

23 Lock pin M12x1,5 85000156 1

24 Clamping block, compl. 79600232 1

25 Clamping block 796UN232 1

26 Clamp 796UN354 1

27 Connecting piece 796UN356 1

28 Thread connector 796UN355 1

29 Screw M8x35 80201126 4

30 Clamping lever M8 85000169 1

31 Compression spring 85000192 1

32 Washer 8,4 80201377 1

33 Parallel pin 5x28 40600020 3

34 Reducing ring 73325785 1

36 Column, compl. 79600231 1

37 Column 796UN231 1

38 Handle 796DE816 1

39 Screw M8x70 40600066 1

40 Screw M8x65 40600065 2

41 Screw M6x30 80201148 2

43 Base, compl. 79600886 1

44 Base 796UN886 1

45 Screw M12x80 80201118 4

46 Nut M12 80201014 4

47 Washer 13 80201381 4

09648000 - KBS_250 Version: 01

from 08/22


